Tristian Bounds, P.E.

Michigan Onsite Wastewater
Conference 2019

Thank you very much for having me.

It’s been many years since I've been to this wonderful state and I’'m happy to be
back.



15t Century Definition of Wastewater:

Water that has been used

In this industry we’ve all found ourselves stuck in a hole covered in dung wondering what
drove us to choose this line of work. Hopefully today is one of the days we are reassured of
the good work that we do in this world and can find inspiration to continue to pursue this

passion for cleaning our used water.



Understanding the practices and solutions of the past can provide a lens
with which to view the present and future.

Wastewater Evolution
[...]
= &b -5 -

L ANDXIC DENITRIFICATION Textile Filter

REACTOR
TORLET w&
FLUSHING ] ]

3-WAY
VALVE

&d
£25n o
= = [[m]m 2
= STORAGE <= Y <=

VARIABLE FLOW COVERED
MICROFILTRATION PLANT WET WEATHER
STORAGE

IRRIGATION

Wastewater from the residence is collected in a primary tanks where solids are
settled and digestion is maximized.

From the primary treatment tanks the wastewater flows to a pre-anoxic reactor
which mixes with recirculated water from the textile secondary treatment system
for nitrogen reduction.

From the pre-anoxic reactor the blended water enters the recirculation tank which
doses the secondary treatment system, a packed bed filter textile system.

Secondary treated effluent is then stored prior to being filtered through a
microfiltration unit.

After final filtration, effluent is stored again and dosed out through UV disinfection
and supplies the various reuse applications throughout the community.



e Recirculation pump

= |Intermittent doses
¢ Manifold

= On top of textile

= Percolates down

e Tank Chamber Distribution
= Recirculation chamber
= Filtrate chamber

¢ Recirculation-splitter baffle
= ecirculation return valve

The recirculation pump is timer controlled to ensure that small, intermittent doses of effluent are applied to the textile
sheets throughout the day. This ensures an aerobic, unsaturated environment for optimal treatment to occur. A
manifold rests on top of the textile sheets, which distributes the effluent evenly over the textile sheets. The effluent
then percolates down through the textile sheets and is distributed between the recirculation and discharge chambers
by means of the AX20-RT baffle.

The textile material is suspended from the top of the treatment unit, with most of the media (normally 70%)
positioned over a primary “recirculation chamber” The remainder of the media is positioned over a separate “filtrate
chamber” that is separated from the recirculation compartment by a recirculation splitter baffle, and from with filtrate
is discharged.

The recirculation-splitter baffle is fitted with a swing-check valve for low-level equalization. Under low daily flow
conditions, the swing-check valve allows 100% of the final filtrate to be returned to the primary recirculation-blend
chamber for continued recirculation. The swing-check valve is similar to a check valve in that it allows preferential
flow in one direction only, in this case, from the final filtrate chamber to the recirculation-blend chamber. The
swing-check gate closes when the liquid head on the recirculation-blend side is equal to or greater than the liquid
head in the final filtrate side. When the liquid head on the final filtrate side is higher, the pressure differential pushes
the swing-check gate open fro filtrate to pass back to the recirculation-blend side of the baffle, thus providing for
continued recirculation during periods of low or no inflow. Flow from the recirculation-blend chamber can only pass
to the final filtrate chamber through the treatment media.

Critical to the success of the AX Treatment System is the method in which the effluent is loaded onto the textile
sheets. Over the past three decades, timer-controlled applications have proven to play an essential role in optimizing
the performance of both fixed and suspended-growth biological systems. A timer controlled pump in the treatment
tank periodically doses effluent to the distribution manifold over the textile sheets. The effluent then percolates
through the textile media and is treated by naturally occurring microorganisms that populate the filter. During
periods of high flow, a timer override float will temporarily modify the timer settings to process the additional flow.

41



Conversely, during periods of low flow, the timer settings can be modified to reduce loading onto the
filter.

41



AdvanTex® Treatment Systems
Introduction to the Technology

Textile Treatment Process

« Constituents are removed through biological,
chemical, physical processes

= At the surface and within the top 6" to 12",
matter is trapped and the greatest biofilm
accumulation occurs

* The top zone is mostly responsible for solids
and organic reduction

Packed Bed Filters (PBF) are typically used for domestic strength effluent.

PBF treatment modes include: filtration and trapping, adsorption, biological decomposition, and biochemical transformations.

Textile filters are one specific type of packed bed filters. AX filters represent a specific textile configuration consisting of
aligned sheets. Packed bed filters are typically designed to follow primary treatment in a septic tank to provide highly treate
effluent for soil dispersal, although other final dispersal option, like reuse, are used. In some cases, the effluent is disinfected
and discharged to surface waters. Textile filters are configured in typical recirculating treatment fashion such that a mix of
septic tank pretreated effluent is blended by recirculating filtrate, and then applied in small, frequent doses to the media
surface. The media supports a fixed film of organisms active in the treatment process.

At the surface and top 6 inches (more or less), matter is trapped and the biofilm grows. In this nutrient rich upper zone, most
of the organic material is trapped, decomposed, and digested.

The water holding capacity of the media and of the biofilm are important in ensuring sufficient moisture for maintaining
healthy microbial environments. (Note: too much WHC and unsaturated flow conditions yield to saturated flow conditions
causing inadequate conditions for water air interfacing and appropriate oxygen transfer; too little WHC and the biofilms dry
and sloughs disrupting consistent microbial activity and the establishment of specific microbial environments such as
heterotrophic, or autotrophic.)

Both heterotrophic and autotrophic bacteria are found in these biofilms. There are many types of heterotrophs and
autotrophs and they will vary in populations respective of each other and of their respective needs for the available fre¢
oxygen.

Filtrate from PBF is typically low in biochemical oxygen demand (BOD.) and suspended solids (TSS) and concentrations of
pathogenic organisms.

42



Class A+

BOD; < 10 mg/L
Turbidity < 2 NTU
E. coli<10 CFU
5 log removal of

viruses and
protozoa

Multiple Disinfection

Barriers
Micro-filtration
Ultraviolet light S ——
Chlorine (optional)

The treatment plant is required to meet Class A+ Reuse water standards.

With the wastewater facility providing the majority of non-potable water for
the entire community they felt it was critical that the design could guarantee
continual usage with minimal to no down time.

Multiple disinfection barriers were required including filtration, UV, and an
option for chlorine injection.

43



AdvanTex® Treatment Systems
Commercial Design

Effluent quality:

BOD; = 3.37 mg/L
TSS = 1.85 mg/L
Turbidity <2 NTU

E. coli < 1 cfu/100 mL

Viruses/pathogens > 9 log removal

Effluent quality has easily met the Class A+ standard with 3.37 mg/L BOD, less than
2 mg/L TSS, turbidities under 2 NTU and E.Coli well under the requirement without
the addition of Chlorine.

The clear and odorless effluent has become the perfect source for non-potable
water.



AdvanTex® Treatment Systems
Commercial Design

Hassalo on 8t is located in Portland Oregon’s Loyd District. The Lloyd district is
almost entirely newer development and retail, with virtually no stand-alone
houses.

It is just minutes from downtown Portland and has become a hub for start-ups and
people wanting to live a few minutes from the action in Portland’s.

45



A 4-block sustainable urban
development in the Lloyd
EcoDistrict

First mixed-use developments
by American Assets Trust

LEED Platinum development

© Biohabitats

The Hassalo on 8t project was designed by Biohabitats to achieve LEED
Platinum.

The development consists of a 4 block sustainability district with mixed use
buildings including a single existing repurposed structure and 3 new buildings.

The project was completed in 2015 and As of this fall the project has been
announced as LEED Homes Project of the Year 2017 from the U.S. Green
Building Council.

46



GREY TRICKLING
BUACK - - FILTERS
WATER = =

=
- TOILET
FLUSHING
< ER * " ki in Lk
TREATMENT
WETLANDS
COOLING

= WUy v
Jr

MICROFILTRATION
& UV DISINFECTION

IRRIGATION
© Biohabitats

Primary tanks are located at the various buildings for solids settling and
digestion. Primary treated water is pumped to a packed bed filter system and
recirculated through various wetlands for polishing.

Additional filtration and disinfection are provided prior to storage and the
water is then reused for irrigating landscapes and flush toilets.

The wastewater system design was configured beautifully into the
community to aid in aesthetics and the educational goals the project team
had for the development.

The system is so nicely integrated into the community that when | was in the
grocery store last week and sparked up a conversation with the cashier
regarding the wastewater system and what | was doing in town, which she
didn’t even realize was underneath the concrete at the front door, or that she
had a full view of the secondary filters out the main windows. She was very
pleased to know that the system was working well and providing for a more
sustainable community.

47



47



AdvanTex® Treatment Systems
Commercial Design

HASSALO ON BTH: NATURAL TREATMENT AND REUSE AT THE URBAN DISTRICT SCALE

WASTEWATER TREATMENT AND REUSE PROCESS
) Primary taniks provide sokds selting and dgeston 1€ Tidal wettands operate on recprocaing drasill cycies to
L

1) Az reactor starts the dentrifcation process
c ioading and provide nirikcation.

Here is a closer look at the complexity of the system, sorry if this is difficult to see.

This graphic is available at the Hassalo on 8t website if interested

THIS IS NORM, THE NATURAL ORGANIC RECYCLING MACHINE

The wastewater treatment system was named NORM by the contractors during
construction. As the entire design and build team were very passionate about the
project.

Designed with state-of-the-art controls, NORM is meeting highest standards for
non-potable reuse and is monitored 24/7 by certified wastewater operators to
ensure optimal system performance, water quality and of course safety for the
residents.

48



Trickling filters

Ratating

Influent

It consist of a bed of crushed 5 yuum

stones/pebbles covered with
slime which consists of asrobic

Damed
Enclosum

bacteria, algae, fungi, protozoa,
worms & insect larvae

Sewage is degraded by the
aerobic bacteria when it passes influen £

i

e
B v

through the bed and is
collected at the bottom of the
filter

It helps in better removal of
organic matter and also keeps
the filter moist when the flow

Treated Waker
i ot

rate is slow

Trickling Filter

|

Recycls E‘
gl

¥

Al

fier

ludge

Pump
Inanislea kR ATECE

A trickling filter operations much like a sand filter, it’s a type of packed bed filter with high
loading rates, typically around 125 gpd/sft.

The interesting thing about these trickling filters is that they allows for a high level of
treatment in a narrow and tall silo.

Additionally, the designers developed the outside of the units to become a beautiful
feature in the landscape.



After that, the water goes to the tidal wetland, a woodchip wetland, denitrification reactor
and finally a polishing tidal wetland to create conditions of flood and drain like in a tidal
system which fosters naturally occurring microbial organisms that eat more of the
nutrients. The wetlands are underneath and beside the pedestrian corridor on NE Water
street, however the wastewater is located below layers of gravel or woodchips, so that the
public is not exposed. At the very end of this process mechanical filters screen out fine
particles. Ultraviolet and ozone systems kill any pathogens that might be present and
makes the water safe for reuse. Clean water is stored and distributed for reuse in the three
buildings that make up Hassalo on Eighth.

50



Pedestrian circulation
Emergency access
Landscape

Iconic branding
Wastewater treatment

Educational
Increases biodiversity

© Biohabitats

Many different aspects of sustainability were considered during the project design
including how the system fit into the community, education, and creating an iconic
brand for the development.

The architectural aspect of the facilities and the marriage between the buildings
and the wastewater treatment are really quite beautiful.

This project is truly the glimpse into the future of urban development.

51



&) Orenco

Guidelines for Class A+ recycled
water for non-potable reuse for
this application require the
following:

TN <10 mg/L

Turbidity <2 NTU (24-hour
average) / < 10 NTU (24-hour
max)

E. coli < 2.2 cfu/100 mL (7 day
average) / < 23 cfu/100

mL (max)

© Biohabitats

Oregon required a Class A+ recycled standard for non-potable reuse with a
specific focus on TN, Turbidity, and disinfection.

Another interesting fact about this project is that “NORM” has a twitter
account...so, if you’d like to follow and keep up with its performance and
impact on the community you follow it’s account.

52



AdvanTex® Treatment Systems
Commercial Design

Photos and graphics in this case study BSA

Lastly, the Boy Scouts of America Summit Bechtel Reserve in West Virginia.

This facility covers an impressive 10,000 acres and features:

* One of largest man-made rock climbing facilities in the world with over 60
climbing repelling and bouldering stations.

* 5 miles of zip lines,

* 4 manmade lakes covering over 75 surface acres and 4 Olympic size pools used
for all types of aquatic activities.

* They have two mountain biking adventure areas that provide more than 36
miles of varied mountain biking trails.

« 270,000 sq ft of extreme BMX terrain.
* An X games quality skate park.

And, World class archery and shooting facilities

53



AdvanTex® Treatment Systems
Commercial Design

Create a model for
sustainability and
environmental stewardship.

Create a site that would be a
“net zero energy” and “net zero
carbon footprint” environment

Protect the New River by
eliminating any direct discharge *©
of treated wastewater

During the bi-annual Jamboree event the Reserve becomes the 3" largest city in
West Virginia

Key Sustainability Features of Project include:

* Cogeneration using photovoltaic, wind turbines and fuel cells
* Geothermal wells

* Radiant cooling/heating

* Solar hot water

* Low flow fixtures and composting toilets

* Low-flow, pull-chain, ambient temperature showers

* A Low energy Blackwater system

* and a Low energy Greywater system used to flush toilets

The BSA wanted to treat all of the waste onsite and still ensure the water quality in
the area would not be affected by tens of thousands of temporary residents.

54



336 shower facilities

Reuse of greywater for toilet
flushing

Rainwater makeup

Potable water makeup

Part of the facility design included 336 shower facilities that reuse greywater
for flush toilets.

They were designed with both rainwater and potable water makeup in the
event there was not enough greywater to flush toilets.

Each neighborhood is outfitted with 3 shower facilities and required one
Orenco AdvanTex greywater treatment system.

That’s a total of 112 separate treatment units. Each treatment system is
capable of treating 2,000 gallons per day, for a total of 224,000 gpd.

The Preferred materials are fiberglass and HDPE to meet Living Building
Challenge Requirements. The system is capable of cycling from a non-use
condition to full treatment use in 24 hours or less and automatically diverting
overflow to the black water treatment system.

55



AdvanTex® Treatment Systems
Commercial Design

The greywater system at the
Summit Bechtel Reserve is
designed to treat and reuse
over 200,000 gallons (757

m?3) per day, which saves
over two million gallons
(7,571 m3) of water during a